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First annual Randy
Flanagan Tournament

sells out

The 1st annual Randy
Flanagan Four Person
Extravaganza golf tournament
scheduled for September 9 and
10, 2017, at Mountain Creek
Golf Course in Robert Lee was
filled weeks ahead of the event.
Thirty-eight teams have signed
up, along with numerous teams
on a waiting list.

Three different hole in one
prizes are being offered,
including $10,000, a set of
Calloway Irons, and round trip
airfare for two to anywhere in
the continental United States.
There will also be prizes for
closest to the hole and long
drives.

Saturday evening will feature a
fish fry, players meeting and
entertainment by Rough Creek
and Krow Haven. Some of the
top players signed up include
Brody Dillard, Murray Carson,
Joe Coronado, Cory Adams,
Ryan Fioretti, Mason Varner,
and BJ. Hall and his wife,
Chandra. Chandra is destined
to be on the LPGA tour. Robert
Lee’s own four time state
champion Logan Philley is also
competing,

Tee times are 8 and 2 pm on

both days.

This tournament is honoring
Randy Flanagan who passed
away in February due to brain
cancer.

Blackwell CISD
Homecoming slated

for September 9

Blackwell CISD Homecoming
is slated for Saturday, September
9. The festivities begin with
registration at 10 am, followed
by lunch from 11 am until 1 pm.
Both events will be held in the
school  cafeteria. The
homecoming parade is set for
1:30 pm, with the pep rally to
follow at 3 pm. Prior to the
kickoff of the football game
against Brookesmith at 7:30 pm,
an introduction of players will
be held at 7 pm.

Observer/Enterprise
office announces

» new hours

The office of The Observer/
Enteprise will be changing their
hours beginning the week of
September 11.

Due to the upcoming special
sections, the office will be closed
on Mondays to allow time for
advertising sales. The office will
remain open Tuesday through
Thursday, 9:30 am until 12
noon.

Saturday, Scptember 9

Tucsday, September 12

Th mber 14
Friday, Scptember 15

Provided
By

WEEK AT A GLANCE
Friday, Scptember §

High School Football -
Bronte Longhorns at TLCA, 7:30 pm
Robert Lee Steers at Grady, 7:30 pm

High School Volleyball -
Bronte at Early, 10 am,
s

9th, JV, Varsity

Blackwell CISD Homecoming
High School Football -
Blackwell Hornets vs Brookesmith, 7:30 pm

Junior High Volleyball -
Bronte vs Veribest, 5:30 pm
ok

Alcoholics Anonymous Meeting,‘zi)m, First Baptist Church, Bronte
Robert Lee City Council Mecting, 6 pm, Robert Lee City Hall
Bronte Volunteer Fire Depamnem Meeting, 7 pm, Bronte City Hall
Commissioners Court, 9 am,“(;(:rmy Courthouse, Robert Lee
High School Volleyball - Bronte vs Bangs, 5 pm, 9th, JV, Varsity

High School Cross Country - Blackwell at Miles, 9:30 am
ook
Junior High Football -
Bronte at Munday, 5 pm
Robert Lee vs Santa Anna, 5:30 pm

Aok

JV Football - Robert Lee vs Santa Anna, 7 pm

Junior High Football -
Blackwell at Woodson, 5:30 pm
Fookok

High School Football -
Bronte vs Munday, 7:30 pm
Robert Lee at Santa Anna - 7:30 pm
Blackwell vs Woodson, 7:30 pm

EverythingCokeCounty.com

If you need to reach The
Observer/Enterprise outside of

business hours, please call
Morgan at (325) 277-9210 or
Melinda at (325) 473-8863. Any
news can always be emailed to
observerenterprise@gmail.com.

CCRTA to meet

September 18

The Coke County Retired
Teachers Association (CCRTA)
will hold its first meeting of the
school year on. Monday,
September 18, at the First
Baptist Church in Bronte. The
meeting begins at 12:00 Noon
with a pot luck lunch followed
by an information session on the
latest reports from Texas Retired
Teachers Association (TRTA).

Any retired school personnel
in Coke County, or surrounding
communities without an RTA,
are encouraged to attend the
meetings held throughout the
school year (except December).
There are many concerns of

retired personnel that are
addressed by the Texas
legislature. The TRTA is the

link to legislators in Austin.
TRTA membership keeps the

lines open and the
communication on-going.
CCRTA and TRTA

memberships are payable to
Treasurer Charlotte Jackson at
402 CR 390, Wingate, Texas
79566, or at meetings.

Retired school personnel are
encouraged to mark their
calendars now. The third
Monday of each month (except
December) at the First Baptist

FOOTBALL FRIDAY NIGHTY

Robert Lee Steers
vs. Grady Wildcats

Friday, September 8, 2017
Grady

7:30 pm

Bronte Longhorns
vs. TLCA Eagles

Friday, September 8, 2017
7:30 pm San Angelo - Lakeview

Blackwell Hornets
vs. Brookesmith Mustangs
Saturday, September 9

Church in Bronte, with pot luck
lunch at 12 noon where
information about concerns is
shared. It is also noted that local
attendance in CCRTA can make
a difference in Austin.

Also any school personnel not
yet retired are invited to CCRTA
meetings to have lunch and to
learn about the workings of
TRTA and CCRTA.

On Monday, September 18, at
12 noon at the First Baptist
Church in Bronte, the kick-off
date for another information
and social meeting of CCRTA,
will be held. New members do
not need to bring food.

Congressman Conaway
-to host town hall

meeting September 19

Congressman Mike Conaway
will be in Coke County on
Tuesday, September 19, at the
Coke County Courthouse from
3 pm until 4 pm for a town hall
meeting. This will be a question
and answer time. iilie
Congressman will be giving an
update on what’s been going on
in Washington.

RLISD Homecoming

set for September 29

Robert Lee ISD will host their
homecoming Friday, September
29, 2017, facing off against the
Highland Hornets at 7:30 pm.
The theme for this year is “Send
the Hornets Home”.  The
school will have the following
dress up days for the week of
homecoming: Monday,
September 25 — Home Run

Blackwell

(Sports Attire), Tuesday,
September 26 — Home Grown
(Farmer Attire), Wednesday,
September 27 — Homies Day
(Match  with Yo  Friend),
Thursday, September 28 -
Home Away from Home (Tourist
Attire), Friday, September 29 —
Home Sweet Home (Steer
Shirts).

The schedule of homecoming
festivities for the week includes
the Lighting of the Letters on
Wednesday, September 27, at 8
am. The event will be held in
the back parking lot of the high
school. The junior high and JV
football teams will play in
Highland at 5:30 pm and 7 pm
respectively. The rest of the
homecoming activities will take
place on Friday, September 29,
beginning with the parade at 2
pm, starting at the courthouse
and ending at the high school.
The cdmmunity is invited to
participate in the parade with
floats or other entries. There will
be prizes for 1st — 4th place and
will be judged by members of
the community. This will be
followed by the pep rally at 2:40
pm in the old gym, with the
“Exes Tea” hosted by the Beta
Cleb immediately after. The
FCCLA Fajita Dinner is set for 5
pm — 7 pm and tickets can be
purchased from any FCCLA
member or at the door. The
football pre-game event will take
place at 7 pm, with the
homecoming ceremony to be
held during halftime of the
football game.
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Goat Roping set for

Saturday in Miles

A Goat Roping will be held
Saturday, September 9, during
the Miles Cotton Festival. The
roping will be held at 103 North
Robinson (behind Bonnie and
Clyde Saloon and Cafe) with
books opening at noon and
roping to begin at 1 pm. This
event will be cash only.

For more information, contact
Shelly Granzin at (512) 298-
9993 or Bartley Murray at (325)
234-6258.

RLISD to hold

Open House

The Robert Lee Independent
School District will hold the
annual district wide Open
House Tuesday, September 12,
2017, at 6 pm.  Planned
activities will include the Fall
Title 1 Parent Meeting in the
school cafetorium.

“Meet the Steers” night will
follow immediately in the
cafetorium with the
introduction of the Robert Lee
High School and Junior High
School football and cross
country teams. The Varsity and
Junior High cheerleaders will
also be recognized.

The Open House activities
will then conclude as the
parents and guests will be
allowed to wvisit the individual
classrooms and teachers.

All parents are urged to
attend. For more information,

call (325) 453-4555.
Bronte ISD

Homecoming scheduled
for September 29

Bronte ISD Homecoming will
be held Friday, September 29.
The Bronte Longhorns will face
the Irion County Hornets at
7:30 pm. Watch future issues of
The Observer/Enterprise for
further information.

Street Affair set for

September 30

The Robert Lee Street Affair
will host a BBQ Cook Off, Car
Show, and Street Dance on
Saturday, September 30 in
downtown Robert Lee. The
proceeds will go to Toni
Rainwater, longtime trail boss
and dedicated supporter of the
Street Affair to aid with her
battle with cancer.

Lady Longhorns kick

off volleyball season

The Bronte Lady Longhorn
Volleyball teams have been in
fast and furious action.
Beginning on August lst with
two-a-days, 26 girls have worked
to improve and fine-tune their
skills. Since that beginning day,

each team (JV and Varsity) has
participated in  scrimmages,
games, and tournaments.

After the most recent game on
August 29, the Lady Longhorns
have played 19 total games. The
Varsity team has played in the
Albany Tournament in which
they placed second; the Nita
Vannoy Memorial Tournament
in San Angelo in which they won
consolation in the Bronze
bracket; and then won the silver
medal in their own tournament,
The “A” Showdown in Bronte.

The Bronte JV team has
participated in the Albany
Tournament, the Miles

Tournament, and also in the
Bronte “A” Showdown.

Varsity team members are:
Alyssa Sallee, Sadie Delacerda,
Jayden Speary, Bryton Pearcy,

Drennan - Bates Engagement! Brittni Helen Drennan and Jason David Bates have announced
their recent engagement. The couple will be married October 28, 2017, at Eagle Dancer Ranch in
Boerne, Texas, with Kalith Brown of Welch will officating:

The bride-to-be is the daughter of Mindi Drennan and the late Loute Grant Drennan of Welch and
the granddaughter of Joyce and Louie Drennan of Welch, and Dolores McCabe-Seal and the late Fred
“Twister” McCabe, Jr. of Robert Lee. Brittni graduated from Dawson ISD and holds two Agricultural
Communications degrees from Texas Tech University, Bachelor’s in 2009 and Master’s in 2011. She
now resides in Mount Vernon, Missouri, and works as a sales representative for an online livestock
auction company and owns her own graphic design business.

Jason is the son of Becky Bates of Java Center, New York, and _Jon Bates of Honeoye Falls, New York.
He graduated from Pioneer High School in Yorkshire, New York, and attended North Eastern
Oklahoma in Miami, Oklahoma, and Cornell University in Ithaca, New York, majoring in Animal
Science. Jason is the ranch manager for Vaughn Family Farms in Mount Vernon, Missouri, and the

couple together own Elephant Walk Ranch, a Red Angus seed stock cattle operation.

Reizsoll Dic Area Churches
Agent Invite You to Worship
: e Bronte Robert Lee
611 Azstin Streat Bronte Church of Christ Bible Baptist Church
PG Bex 1078 POBox 346118 S. Jefferson * Bronte POBonBSh;%&Am
Robart ¢ ' (325) 473-3291 Robert Lee, John Fiore, Pastor
a2 f;;ij;;‘; ;&;’2§ Preacher David Lewis Sun. 10 am Sunday School,
(329) 4534305 0 Sun. 10 am & 6 pm, Wed. 7pm 11 am Worship,
(323) 4534324 fax Central Baptist Church Emmanuel Pentecostal
{325) 630-1904 mobile 324 S. Franklin * Bronte PO Box 683 #1019 Colarado City Hwy
TXFB-INS.COM (325) 473-4811 Pastor Tim Wood (325) 453-2360

Finding Solutions for Your
Financial Needs

Suite 102
325-223-8244

Tommy E Neal, AAMS®

Financial Advisor
2412 College Hills Boulevard

San Angelo, TX 76904

www.edwardjones.com

Dale Patterson, Pastor
Sun. 10 am Sunday School
11 am & 5 pm Worship

Sundays 2 pm, Thursdays 7 pm
First United Methodist Church
PO Box 144 #9th & Chadbourne

First Baptist Church RobertLeee (325) 453-2417

424 S. Washington * Bronte Cyndi Weidner, Pastor

(325) 473-2331 Sun. 10 am Sunday School

Sunday 9:45 am Sunday School, 11 am Worship, 5 pm Choir Practice
10:55 am Worship, Iglesia Bautista Betel

5 pm Worship 101 Houston * Robert Lee

6 pm Youth Sun. 9:45 am ¢ Sunday School
Wednesday 7 pm Prayer Meeting 11 am Service ¢ Bible Study Wed. 6 pm
First United Methodist Church Southside Church of Christ
Corner of Washington & Holmes PO Box 698 ¢ 8th & Houston

Bronte
(325) 473-3281
Rev. Everette Boyce, Pastor

Robert Lee (325) 453-2176
Recardo Reyes, Preacher
Sun. 10 am, Sunday School

Sun. 10:00 am Sunday School 11 am & 6 pm, Worship
11:00 am Worship "Wed. 6 pm, Worship
Ed d ; Forgiven Ministries Northside Church of Christ
117 W. Main, Bronte PO Box 508
- Amrxv sasfss t':lra\’:s?ni Russ Frasier, Pastor 9th & Chadbourne * Robert Lee
Sun. 10 am (325) 453-2685, (806) 543-2118 or
Tuesday 6 pm Table Time (325) 473-1053
7 St. James Catholic Church Services: Sun. 10 am
215 N. Washington, Bronte Our Lady of Guadalupe Catholic
FLoYD C. PETITT et
= Rev. Hubert Wade, Jr., Pastor 601 W. 10th, Robert Lee
Sun. 5 pm (325) 365-2687
INSURANCE 4C Cowboy Church Rev. Hubert Wade, Jr., Pastor
Texas Theater, Dowtown Bronte Sat. 6 pm
T ez Pastor James Brunson ~ _.~  Robert Lee Baptist Church
Sunday, 10:30 am PO Box 493 «22 W. 11th
LIFE ® HEALTH » GROUP HEALTH (325) 45327124
! Danny White, Pastor
LONG TERM CARE b ANNU[IIES l;g:]asn nggstlz N Sun. 9:45 am, Sunday School
: 0x 542 12 miles West o 11 am & 7 pm, Worshi
AUTO H CO www.pecanbaptist.org (325) 453-2208, PO Box 638

WE Put YOU FIRST!

YOU'RE NOT A NUMBER T0 US, BUT A MEMBER OF OUR FAMILY!

(325) 453-4551
PO Box 184 715 AUSTIN

.

Sun. 10 am, Sunday School
11 am & 7 pm, Worship

6th & Houston, Robert Lee

Rev. Irving Smith, Pastor

Sun. 9:45 am, Sunday School
10:45 am & 6 pm, Worship

Wed. 6 pm, Bible Study
Tennyson
(325) 223-1563 Tehnyson Baptist Church
5002 KNICKERBOCKER Hwy 277 » Tennyson

ROBERT LEE, TEXAS 76945  SAN ANGELO, TEXAS 76904

floyd@floydepetittinsurance.com

(325) 473-2040

Sun. 9:45 am, Sunday School
11:00 am & 6 pm, Worship

Wed. 6:00 pm Prayer Meeting
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Cassidy McWright, . Skyleigh
Minjarez, Makaylah Delacerda,
Baily Torres, Kaily
Kristen Stilley, Lexie Davis,
Karissa Cervenka, and Searra
Powell.

~ JV team members are: Zoe
. Watkins, Kyalyn Seales, Dree
Davis, McKenna Parker, Mia
Minjarez, Saige Busby, and
India Chumney. Ninth grade
team members are:  Hallie

Michulka, Mariah Delacerda,

Torres,

Keeley = Queen, Michaela
Basquez, Cami Davidson, and
Katelyn Powell.

WCCHD Board

Meeting minutes told

by Pat Stephens

The Board of Directors of the
West Coke County Hospital
District met in regular session
August 29, 2017. President Pat
Stephens called the meeting to
order at 9:30 am and declared a
quorum was present. Board
members present were Sarah
Green, Patsy Cason, Pat Carwile
and Noel Tinkler. Roger
Alexander, acting Administrator
and Janie Munoz, BOM, were
also present at the meeting. The
invocation was given by Roger
Alexander. There were no
visitors. There were no absent
members from the previous
meetings, and the Board
minutes from those meetings
were approved.

On August 25, 2017, John
Rainbolt resigned his position
as administrator of the facility.
The Board wishes to thank John
for his time of service and wish
him well in future endeavors.
Roger Alexander was placed in

DARYL’S Bopy Snop

300 STATE Hwy 229
ROBERT LEE, TEXAS 76945

DARYL COPELAND, OWNER

the position of  acting
Administrator until an interim
can be secured.

There are 30 residents in the
Care Center currently, with 2
admissions  pending as of the
meeting date. < The facility is

currently fully staffed.

Accounts receivable were
discussed in depth, as were the
financial  statements, and

accepted as presented.

Under building maintenance,
a new seal was ordered and
installed for the big freezer, and
a new refrigerator was purchased
which would keep medications
requiring refrigeration at a
constant temperature. A new
dryer was ordered because the
old one is no longer functional.

Policies were discussed and
tabled until Roger has a chance
to look at what is currently in
place, and wvisit with Dick
Baggett, the HR Consultant.
Longevity bonus for the
employees was also discussed
and tabled until next month.
Other items on the agenda were
discussed in which updates were
given, and no vote was required.

The Board voted to hire an
MDS Consultant because of the
many upcoming changes on the
horizon in that department.

The Board set the date for a
budget = workshop,  which
occurred on September 1.

Future agenda items were
discussed and the next regular
meeting will be September 27.
The public is invited and
encouraged to attend.

Looking at the September
calendar, there are no residents

453-2980

(0]

en 6 am to 5 pm

:
é,
N
=
=

Bakery & Care

403 W. 10th (Hwy 208), Robert Lee * (325) 453-2193

Serving Breakfast and Lunch
Monday -

Basic Breakfast, SOS,Walffles, French Toast, etc.
Sandwiches, Subs, Burgers, Hot Dogs, etc.

Saturday!

Glenn-Bivins Insurance

325-473-6791
GlennBivinsUsa@aim.com

Locally and Family Owned Since 1922
We’ll Be Here When You Need Us!

Home - Auto - Life - Commercial - RV

“Insure your home and auto with Germania and save 15% on
borh; and receive an additional 10% with a Life policy.”
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RLCC!
victory!

celebrating a birthday this
month. Maybe there should just
be a very merry un-birthday
party for alll The residents
watched a movie, complete with

the facility! Some members of Cheer those Steers on to
the San Angelo Symphony will
be entertaining at 3:30 pm on
September 18, and the following

Friday, September 22, is the

For our Bronte

customers’

popcorn, to celebrate Labor monthly Sing-Along, featuring

Day, September 4. Hope the one and only Roger . .
everyone had a safe and happy Alexander! So come on to the COMVESEIs thereisa
holiday. The following Monday, dining room about 3:30 pm and Dl'0p Box at
September 11, Patriot Day, the join in the fun! On September

Methodist Church will be 29, at 2 pm, is the Steer SHIRLEY’S PLACE

providing entertainment in the
dining room. On September 15,
at 3:30 pm, there will be a
Dieciseis de Septiembre Fiesta at

Homecoming Parade, and the
residents and employees alike
will be working to achieve ‘the
winning float’. Go git ‘em,

in
Downtown Bronte

2017 Property Tax Rates in
WEST COKE COUNTY HOSPITAL DISTRICT

This notice concerns the 2017 property tax rates for WEST COKE COUNTY HOSPITAL
DISTRICT. It presents information about three tax rates. Last year’s tax rate is the actual tax rate
the taxing unit used to determine property taxes last year. This year’s effective tax rate would
impose the same total taxes as last year if you compare properties taxed in both years. This year’s
rollback tax rate is the highest tax rate the taxing unit can set before taxpayers start rollback
procedures. In each case these rates are found by dividing the total amount of taxes by the tax
base (the total value of taxable property) with adjustments as required by state law. The rates are
given per $100 of property value.

Last year’s tax rate:

Last year’s operating taxes $ 657,770
Last year’s debt taxes $0
Last year’s total taxes $ 657,770
Last year’s tax base ; $ 263,189,062
Last year’s total tax rate $0.249923/$100
This year’s effective tax rate:
Last year’s adjusted taxes $ 657,584
(after subtracting taxes on lost property)
+ This year’s adjusted tax base $236,569,820
(after subtracting value of new property)
= This year’s effective tax rate $0.277966/$100
(Maximum rate unless unit publishes notices and holds hearings)
This year’s rollback tax rate:
Last year’s adjusted operating taxes $ 657,584
(after subtracting taxes on lost property and adjusting
for an transferred function, tax increment financing,
state criminal justice mandate, and/or enhanced indigent
healthcare expenditures)
+ This year’s adjusted tax base $236,569,820
= This year’s effective operating rate $0.277966/$100
x 1.08 = this year’s maximum operating rate $0.300203/$100
+ This year’s debt rate $0/$100
= This year’s total rollback rate $0.300203/$100

Statement of Increase/Decrease
If WEST COKE COUNTY HOSPITAL DISTRICT adopts a 2017 tax rate equal to the effective
 tax rate of $0.277966 per $100 of value, taxes would increase compared to 2016 taxes by $5,261.

Schedule A - Unencumbered Fund Balance
The following estimated balances will be left in the unit’s property tax accounts at the end of the
fiscal year. These balances are not encumbered by a corresponding debt obligation.

Type of Property Tax Fund
UNENCUMBERED FUNDS

Balance
0

Schedule B - 2017 Debt Service

The unit plans to pay the following amounts for long-term debts that are secured by property taxes.
These amounts will be paid from property tax revenues (or additional sales tax revenues, if
applicable).

Principal or Contract Interest to be Paid -
Payment to be Paid from Property Other Amounts Total
from Property Taxes Taxes to be Paid Payment

Description of Debt

0 0 0 0

Total required for 2017 debt service $0

- Amount (if any) paid from Schedule A $0
- Amount (if any) paid from other resources X $0
- Excess collections last year $0
= Total to be paid from taxes in 2017 $0
+ Amount added in anticipation that the unit will

collect only 0% of its taxes in 2017 $0
= Total debt levy $0

§ This notice contains a summary of actual effective and rollback tax rates’ calculations. You can §

inspect a copy of the full calculations at 13 E. 7TH STREET, ROBERT LEE, TEXAS.
Name of person preparing this notice: JOSIE DEAN, PCC

Title: TAX ASSESSOR-COLLECTOR

Date Prepared: 08/29/2017
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with the game ending at the half
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Brookesmith  Mustangs  in Michael Lowry - 4 tackles; Joe from the game that the Longhorns ~ Panthers - 10 yard pass with 4:11
Blackwell Hornets shut Blackwell on Saturday, Sanchez - 9 tackles; Hunter will be able to build off of for the left, PAT failed.
- out Paint Rock Indians September 9, for homecoming.  Clark - 2 tackles; Devon Clower remainder of the season. STEERS - 20
Seven different players scored - 3 tackles; Nathaniel Shipman -  The Longhorns travel to San PANTHERS - 18
as the Blackwell Hornets  Blackwell - Ist) 50, 2nd) 8, 3rd) 6 tackles; Junior Guia - 3 tackles, Angelo on Friday to take on the 2nd Quarter
blanked the Paint Rock Indians, X, 4th) X - Final Score - 58 I fumble recovery; Cameron TLCA Eagles at 7:30. Work  Panthers - 56 yard pass with 9:11
58-0 Friday night in Paint Rock, Paint Rock - 1st) 0, 2nd) 0, Coldiron - 5 tackles; Caden Hard, Stay Humble. left, PAT kick good;

3rd) X, 4th) X - Final Score - 0

Reed - 1 tackle; Cade McKee - 8

Steers open

SCHOOL PAGE

Steers - 40 yard run by Smith

on the six-man mercy rule. Offensive Stats tackles; Kyler Walls - 2 tackles. football season with 7:13 left, PAT pass from
Blackwell started off the scoring  Passing Longhorns defeated by by Tom Sawyer Scates to Mendoza;
with Michael Lowry’s return of Brandon Brinkman - 3 of 3, : Roby Lions The Steers opened the football Panthers - 14 yard run with 4:26
jie Shpemeg RREME - 08 B¢ 50yt 1 by Coach Aaron Long  season against the Panther lef, PAT failed;
R T R The Bronte Longhorns kicked Creek Panthers. It was an Steees 1 e rum by Seeith
later, after a Paint Rock  Jimmie Lewis - 4 rushes, 1 o their: S017 fasthall seasch exciting game S the Steers With 3:20 left, PAT failed;
turnover, quarterback Brandon vyard; Joe Sanchez - 2 rushes, 18 . 'h Roby Li i : 1 d of Panthers - 10 yard run with :41
Brinkman  connected  with yards, | TD; Hunter Clark - 1 5or th¢ Roby Lions. i i e S N W ass good,

o : The Longhorns came up a very long game with the first 4 PSS Eopd:

Hunter Clark for a 32-yard
touchdown pass. Kyler Walls went
. 2 for 2 on extra points, and the

rush, 24 yards, 1 TD; Nathaniel
Shipman - 1 rush, 13 yards;

Junior Guia - 2 rushes, 14 yards,

short, 20-7. The Longhorns
started off the game quickly

overtime game that this Steer
fan can remember since going to

Steers - 20 yard run by Smith
with :22 left, PAT pass from
Mendoza to Raynor.

¢ with a short touchdown pass six man football.
P oen wre Wb, A0 The 1 TD; Cameron Galdivel S N el 6 Honel - WE B bRt ¢ SERERS 40
jconng continiied often Affer that, rushes, 18 yards, 1 TD; Caden Lake. For the rest of the game STEER PRIDE FANBLERG
Defensively, the Hornets = Reed - 3 rushes, 15 yards; Kyler el on-qh(')rﬁs ’;11‘6\6 the ball Scoring Summa Jrdilpustpr

stayed in Paint Rock’s backfield
all night long, allowing only one’
first down that came in the last
minute of the game. Joe
Sanchez led the Hornet defense
with 9 tackles with Cade McKee
right behind with 8. Paint Rock’s
offense tried up tempo, screen
passes and-downhill throws, but
the Hornet defense would not
allow the Indians to get on track.

Next up for Blackwell are the

Walls - 1 rush, 1 yard, 1 TD
Receiving

Hunter Clark - 1 reception, 32
yards, 1 TD; Nathaniel Shipman

- 1 reception, 9 yards; Cameron

Coldiron - 1 reception, 18 yards,
1TD
Special Teams

Michael Lowry - 1 Kick Off
Return TD; Kyle Walls - 3 of 5
PATS; Junior Guia - 2 of 3 PATs
Defensive Stats

down the field well, but made

mistakes in the red zone causing'

them to come up short of the
end zone.

The defense started off the
game stifling the Roby offense,
but gave up a touchdown in the
ond, 3rd, and 4th quarters.

Opverall, the Longhorns played
well, but a few crucial mistakes
caused them to come up short.
There were many positive things

Ist Quarter

Panthers - 37 yard pass with
9:03 left, PAT failed,;

Steers - 20 yard run by Smith
with 7:14 left, PAT failed,;

Steers - 9 yard run by Mendoza
with 6:22 left, PAT failed;

Panthers - 38 yard pass with
6:00 left, PAT failed;

Steers - 20 yard run by
Mendoza with 4:59 left,
kick by Scates;

P

Steers - 6 yard run by Mendoza
with 7:08 left, PAT pass from
Mendoza to Scates;

Panthers - 5 yard run with 6:18
left, PAT pass good;

Steers - 6 yard run by Mendoza
with 4:47 left, PAT failed,;

Panthers - 21 yard run with :51
left, PAT good.

STEERS - 53
PANTHERS - 53
(continued on page 7)

BRONTE LONGHORNS FOOTBALL

vs. TLCA Eagles

BRONTE
LONGHORNS

Pitcock Properties
Jerrod Pitcock 325/ 650-4079

Shaffer Monument Company

We Support the Longhorns!

Marty Boyd
Coke County Constable

Addona’s Restaurant
Bronte Grocery Store

Concho Realty
Becky Clendennen, 325/650-9729

Bronte Body Shop
123 N. State, Bronte 473-2425

Texas Best De-Flooding

& Carpet Cleaning
Bob & Patti Frazee;

Fniday, September 8
7:30 pm
San Angelo
Lakeview

Roby

TLCA
Munday
McCamey
Irion County**
OPEN

Miles *

Cross Plains *
Winters *

Glenn-Bivins Insurance Co.
Marilyn, Lucretia, & Lanette

First National Bank

in Bronte
Member FDIC

Floyd C. Petitt Insurance
Robert Lee & San Angelo

Hal Spain

Coke County Treasurer

Wayne McCutchen
Coke County Sheriff

Ivey Motors

Coke County
Cowboy Church

Everything
Coke County

Here
There
Here
There
Here

September 1
September 8
September 15
September 22
September 29
October 6
October 13
October 20
October 27
November 3 Baird *
November 10  Albany *
* District Games

7:30
7:30
7:00
7:30
7:30

Crazy T Greenhouse

Bronte
Health & Rehab Center

Tom’s Tire, Lube & Detail

There 473-2400, cell 473-8534

There
Here

There 7:30
Here 7:30

** Homecoming Game

7:30
7:30
7:30 Pitcock Properties

Ashley Braswell & Melinda McCutchen

Larry’s

Automotive Repair




ROBERT LEE
551 STEERS
vs. Grady Wildcats

Friday, September

N
AN

8

RLHS
September 1 Panther Creek Here 73 |79
September 8 Grady There
September 15 Santa Anna There
September 22 Ira There
September 29  Highland** Here
October 6 Rankin Here
October 13 OPEN
October 20 Eden There
October 27 ‘ Sterling City * Here
November 3 Westbrook * There
November 9 Garden City * Here

* District Games ** Homecoming Game

All games begin at 7:30 pm.
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ROBERT LEE STEERS FOOTBALL
We Support the Steers!

Robert Lee State Bank

Glenn-Bivins Insurance Co.
Marilyn, Lucretia, & Lanette

Concho Realty
Becky Clendennen, 325/650-9729

Floyd C. Petitt Insurance
Robert Lee & San Angelo
Hal Spain

Coke County Treasurer

- Wayne McCutchen
Coke County Sheriff

Pitcock Properties
Jerrod Pitcock 325/ 650-4079

Shaffer Monument Company
Daryl’s Body Shop
Robert Lee-Silver Lions Club

Pitcock Properties
Ashley Braswell & Melinda McCutchen

Ivey Motors

Marty Boyd
Coke County Constable

. Member FDIC

The Best Connection
For All Your Automotive Needs!

D J.’s Merle Norman Studio |

Debbie McCabe
Bill & Linda Burns
Cindy’s

Robert Lee Baptist Church
“Let God be your Head Coach!”

W.E.B. Construction
Edwin, Wyndell & Family

Robert Lee Care Center

Debbie Childers
Clawson Mechanical

Coke County
Cowboy Church

Everything
Coke County

BLACKWELL HORNETS FOOTBALL
HOMECOMING 217" 2

BLACKWELL
HORNETS
vs. Brookesmith Mustangs

Saturday, September 9
% 7:30 pm 2
Blackwell

Paint Rock
Brookesmith**
Woodson
Rotan
Moran
Veribest
Santa Anna
OPEN
Loraine *
Trent *
Highland *

There
Here
Here
Here
There
Here
There

September 1
September 9 .
September 15
September 22
September 29
October 6
October 13
October 20
October 27
November 3
November 9

Here
Here
There

* District Games ** Homecoming Game
All games begin at 7:30 pm.

A Hornets!

Pitcock Properties
Jerrod Pitcock 325/ 650-4079

Shaffer Monument Company

Glenn-Bivins Insurance Co.
Marilyn, Lucretia, & Lanette

Pitcock Properties
Ashley Braswell & Melinda McCutchen
First National Bank
in Bronte
Member FDIC

Bronte Grocery Store

Larry’s
Automotive Repair

Jerry’s TOOL SHED, LLC

Armstrong, Backus
& Co., LLP

The Sanderson Family

Paul & Kay Gothard

Wayne McCutchen
Coke County Sheriff

Marty Boyd
Coke County Constable

Coke County
Cowboy Church

Bronte Body Shop
123 N. State, Bronte 473-2425

Everything
Coke County
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BUYIT' SELL IT’ FIND IT!

CLASSIFIED
ADVERTISING RATES

| FOR SALE |

1205 W. 12th Street
Robert Lee, Texas - §79,900

Rates when paid in advance.

35¢ Per Word Precious home in pristine condition.
$7.50 Minimum Big bedrooms. Manicured yard,
Legal Notices: mature landscaping with fenced

50¢ Per Word.

A service charge will be

garden, dog run and storage.
Income producing pecan trees. -

addf:;:t‘;z Z:.i;e’;hkh Workshop. Dierschke & Dierschke.
Talk to Tomasine (325) 636-0278.
PUBLISHER'S NOTICE:
All real estate advertising in this |
newspaper is subject o the Fair HELP WANTED
Housing Act which makes itilegal |
to advertise “any preference, CNA’S
limitation or discrimination based NEEDED

| on race, oolor, religion, sex,
handicap, familial status or national
origin, or an intention, to make any
such preference, limitation or
discrimination.”  Familial status
includes children under the age of
18 living with parents or legal

for Sterling County Nursing
Home. Starting wages $12.00/
hour plus shift differentials and
mileage allowance. Excellent
retirement and insurance. Call
Ashley Porter or Amanda Arispe

custodians, pregnant women and | at 325-378-2134.
people securing custody of children 49-tnc
under 18.
This newspaper will not
knowingly accept any advertising 30 YEARS
for real estate which is in violation EXPERIENCE

of the law. Our readers are
hereby informed that all dwellings
advertised in this newspaper are
available on an equal opportunity
basis. To complain of
discrimination, call HUD tol-free at
1-800-669-9777. The ftol-ree
telephone number for the hearing
impaired is 1-800-927-9275.

EQUALHOUSING
OPPORTUNITY

(FOR RENT

BRONTE MINI STORAGE
Has storage buildings for rent.
473-2221, 473-0409.

45-tnc

(GARAGE SALESJ

Gell: (325) 763-6074

GARAGE SALE

GUN REPAIR
325.234.3061

Wayne N.

( wantep )

WANT TO LEASE
Half Section to 2 sections of
land for grazing. Contact Wayne
McCutchen at (325) 473-3201.
03-tnp

) (NOTICES )

PUBLIC NOTICE
On August 17th, 2017, the
Bronte City Council voted to
demolish the property located at
211 East Howard Avenue,
Bronte, Texas and described as
E/2 of+Lots 7 and 8, Blk 27,
Original Town, Bronte, Coke
County Texas, pursuant to
Ordinance No 368. If you have
any interest in this property and
want to oppose this demolition
please contact City Hall at (325)
473-3501. The demolition will
begin on September 17th, 2017
(30 days from date of Council
action).
: -07-4tc
PUBLIC NOTICE
The City of Robert Lee will
hold a budget hearing on the
proposed budget for the fiscal
Weal: P aciober Tl 2019 8o
September 30, 2018 on Monday,
September 11, 2017 at 6:15 p.m.
at City Hall, 6 E 7th Street,
Robernt: Silee @ 'Texas = W he
proposed budget includes a 5%
sewer rate increase to residential

and commercial customers.
The public is invited to attend
and participate in  these
proceedings.
09-1tc
\ ] REPAIR
: SALES
l TRANSFERS

LFGUNREPAIR@WCC.NET ..comcorver

Gounts

Residential Painting, Rapurs. Remodeling & Wallpaper

Home: (325) 4842470

woountsa 23 @gmail.com

Saturday, September 9th from 8
am - ?  Household items,
appliances, furniture, children’s
clothes and more. 1320
Chadbourne Street, Robert Lee.
09-1tc

Email Your News
and Pictures by
Monday at 5 pm
for that week’s
newspaper.
o-e@wcc.net or

Jerrod Pitco
www.pitcockproperties.

point of Wilcate Rd.

sheep or be used for hunting
2353 +/- ac, This ranch is just over 3 sections and

ObserverEnterprise
@gmail.com

for hunting,

260 +/- ac Price Ranch Located just west of Robert Lee this ranch has a good combination of
recreational land and productive grass land for livestock. It has good access from Hwy 158 and an access

1053 +/- ac This ranch is located in Schleicher County; between Mertzon and Fldorado, Texas. The
property is in nafive pasture land with moderate brush cover. Property would serve well to run cattle,

TX. This ranch is fenced and cross fenced and is well suited for a running livestock or a recreational
hunting ranch. There is approximately 95 acres in cultivation and the remamning portion of the ranch is
in native pasture. Give usa call to schedule your showing

400 +/- ac, Located in Schleicher County; between Mertzon and Eldorado, Texas. The property isin
native pasture land with moderate brush cover. Property would serve well to run cattle, sheep or be used

530 +/- ac, This 530 acre shew place in Hamilton County; Texas, has unlimited potential. There is a
lot of surface water with 7 lakes/ponds. There is a good combination of open pasture and brush cover
for wildlife habitat. This s a great property within an 1.5 hour drive to the Metroplex.

Farm & Ranch,
Commercial, & Residential
Real Estate

Texas General
Certified Appraiser

ck, Broker
com * (325) 650-4079

is located between Eldorado, TX and Mertzon,

ASH REAL ESTATE

453-5144 OFFICE © 21 E 6TH STREET * ROBERT LEE, TX
JOE AsH ¢ BROKER/OWNER www.amcwesttexasranches.com

New Listing - 1214 Chadbourne Street, Robert Lee, Texas. 2 BR/1 BA home that
has been rebuilt inside and outside. Excellent repair. Close to school. This is a
good starter home.

- 202 W. 17th Street, Robert Lee - Brick Home, Metal Roof - This is
a2 or 3 BR/2 BA home. Carpcted but has hardwood floors. Storage building (3).
One storage building has 2 roll doors that can Be used for a garage. Good repair.
FOR SALE - Located at 122 W. 11th St., Robert Lee, 2 BR/1 BA, All floors
covered with laminated woodtral Heat and Axr Stove,
refrigerator, dishwasher, washs | SOLD ___|with the house. Carport and
storage building, Water well is sufficient to water the yard. Fenced back yard. The
house is in good repair and close to school.

HOUSE AND LOTS lavc been reduced in price from
$75,000 to $69,000. This houseTsacrossomestreet from the school.
COMMERCIAL PROPERTY

Hardware Store - 801 Austin St., Robert Lee, Texas, buildings, lots and inventory

Houses located at: 564 Lake Shore Circle, Cedar Cove//112 West 12th ST, close
to school, good location//224 W. Riley St., Bronte, Tx.-Starter home.

Call for information on other Tracts of land for sale.

PUBLIC NOTICE

contact Superintendent Abe
Gott at 325-282-2311x2 or at

agott@blackwellcisd.org.

The Blackwell Consolidated
Independent School District is

seeking proposals from firms 09-2tc
interested in renovation of two
bathrooms in a school house. Bob Fuazeel 944-0010

Interested parties are
encouraged to contact the
superintendent and schedule a
time to walk through the house.
Proposals will be accepted until
2 PM, Monday, September 18,
2017 Proposals will be
presented to the board of
trustees for possible approval at
the regular school board
meeting, September 19, 2017.
For more information, please

Girling

Cammunity Qorc

An Afihae of Kindred ac Home

PERSONAL CARE ATTENDANTS

No certifications or prior experience required.

Carpet Cleaning

24 hr. Emergency
Water Damage Service

Girling Community Care is seeking caring and
dependable people to work in the homes of elderly
and disabled clients. Will assist with preparing meals,
shopping, personal care, errands, light housekeeping, and
other assigned duties. We offer flexible day, evening, and
weekend shifts. Must be at least 18 yrs of age with a clean
criminal background. MUST have reliable transportation.
Fax Resume referencing Ad # 18866 to 325-646-2278.
For an application, call 1-800-665-4471.

Apply online at www.kindredathome.com/careers or apply

in person at 1423 Coggin Ave. Brownwood, TX 76801
E.O.E/M.F.D.V.

Farm-Ranch, Commercial,
Recreational & Residential
Real Estate

NEW TO MARKET! Over 2700

| square feet in this large 4 bedroom 2

| story home with 2 full baths and 1 half
bath! Living room with space for the
whole family and a large kitchen with
open concept dining! Trailer/Boat
parking, workshop, storage building, an
additional lot with pens ready for
animals, plus lots of yard space! 1 car
attached garage and 2-car detached
garage! Tons of storage and plenty of
room! Close to the school or to the field
for those Friday night lights!

PLENTY OF ROOM! Large open concept home with many
storage buildings and 2 workshops! Fireplace in living room.
Room to park RV, etc. Large eat-in kitchen and space that can
be used for dining room ar Home office. Reasanably priced and
just a couple of blocks from school!

PERFECT HOME FOR WEEKEND GETAWAY IN THE
COUNTRY AND NEAR LAKE! Landscaped and fenced yard
comes complete with storage buildings, two covered RV sheds,
chicken pen, greenhouse, outdoor shower and more! Well and rain
water catch systems! Began life in 1978 as an open concept mobile
home, but is now attached to beautiful den complete with wood
burning stove! Both master and second bedroom have bathrooms!
Enjoy the outdoors and area’s wildlife from the wrap around covered

Melinda
McCutchen
(325) 473-8863

2

 Please call us if you are considering selling
your home, land or business!

Ashley
Braswell
(325) 650-0615

Frocn


mailto:o-e@wcc.net
http://www.pitcockproperties.com
http://www.kindredathome.com/careers

TAXING UNIT NOTICE
The City of Blackwell will hold
a Public Hearing at City Hall,
121 E. Main, Blackwell, TX on
September 18, 2017 at 11:30
AM. to consider adopting the
proposed Tax Rate for tax year
2017. The proposed tax rate is
.165489 per $100 of value.

09-1tc
PUBLIC HEARING
2017-2018 BUDGET
The City of Blackwell will hold
a Public Hearing at City Hall,
121 E. Main, Blackwell, Texas
on September 18, 2017 at 11:30
AM. to present the proposed
Budget for the 2017-2018 tax
year.
09-ltc
...RLHS Football
(continued from page 4)
4th Quarter

Steers - 20 yard pass from
Fowler to Scates with 8:39 left,
PAT failed;

Panthers - 24 yard run with
7:00 left, PAT pass good,;

Steers - 12 yard run by
Mendoza with 3:54 left, PAT
kick good by Minjarez;

Panthers - 23 yard pass with
3:22 left, PAT pass good;

Steers - 14 yard run by Smith
with 1:00 left, PAT failed;

Panthers - 45 yard run with :45
left, PAT failed

STEERS - 73
PANTHERS - 73
Overtime Final
Panthers - 2 yard pass in OT
STEERS - 73
PANTHERS - 79
Player Statistics

Lane Fowler - 2 carries, 5 of
10 passing for 95 yards and 1
TD, 8 tackles, 1 fumble recover;
Hunter Jowers - 3 tackles;
Daniel Mendoza - 19 carries for
187 yards ad 5 TD’s, 7 tackles;
Nathan Scates - 3 receptions for
54 yards. and 1 TD and 4
tackles; Bubba Bohannon - 1
reception for 33 yards and 4
tackles; Isaiah Smith - 26 carries
for 246 yds. and 5 TD’, 1
reception for 8 yards, 3 tackles
and | fumble recovery; Adam
Minjarez - PAT kick; Jorge
Mendoza - PAT pass reception;
Bryce Raynor - 4 tackles.

GO STEERS -
STEER PRIDE
Robert Lee will be traveling to
Grady at 7:30 pm.

School

Menus

Bronte ISD

Breakfast
Monday, September 11
Breakfast pizza or cereal with
toast and jelly, juice, fruit, milk
Tuesday, September 12
Donut holes or cereal with
toast and jelly, juice, fruit, milk
Wednesday, September 13
PBJ or cereal with toast and
jelly, juice, fruit, milk
Thursday, September 14
Breakfast taquito or cereal
with toast and jelly, juice, fruit,
milk
Friday, September 15
Sausage and biscuit or cereal
with toast and jelly, juice, fruit,
milk
Lunch
Monday, September 11
Salisbury  steak, roasted

potatoes, biscuit, brown gravy,
garden salad, fruity gelatin, milk
Tuesday, September 12
Nachos Grande, refried beans,
tomato cup, cucumber dippers,
salsa, pears, lime sherbet, milk
Wednesday, September 13
Chicken sandwich, oven tots,
veggie cup, mandarin orange,
milk
Thursday, September 14
Asian chicken, egg roll, rice,
baby carrots, steamed broccoli,
pineapple, milk
Friday, September 15
Ham and cheese melt, chips,
fresh fruit, pinto beans, tiny
tomato cup, cookie, milk
Robert Lee ISD
Breakfa
Monday, September 11
Pancakes; sausage, juice, fruit,
milk
Tuesday, September 12
Burrito, hash browns, juice,
fruit, milk
Wednesday, September 13
Biscuit, eggs, bacon, juice,
fruit, milk
Thursday, September 14
Kolache, yogurt, juice, fruit,
milk
Friday, September 15
Egg and cheese sandwich,
Jjuice, fruit, milk
Lunch
Monday, September 11
Corn dog, tater tots, baked
beans, apple-pineapple d’lite,
milk
Head Start - corn dog, tater
tots, baked beans, sliced, fruit,
milk
Tuesday, September 12
Nachos Grande, salsa, refried
beans, tomato cup, cucumber
slices, peaches, sherbert, milk
Head Start - nachos grande,
salsa, refried beans, sliced
tomatoes, cucumber slices,
peaches, milk
Wednesday, September 13
Chicken sandwich, fries, fresh
veggie cup, mandarin oranges,
milk
Head - Start -  Chicken
Sandwich, fries, sliced fresh
veggies, mandarin oranges, milk
Thursday, September 14
Salisbury steak, biscuit, brown
gravy, roasted potatoes, salad,
fruity gelatin, milk

65K Miles! Great Condiion!

biscuit, brown gravy, roasted
potatoes, fruity gelatin, milk

IVEY MOTOR)

2013 Ford Explorer XLT
Siver w/Black Cloh! 79K Mile! Nice Family Ride!

2015 Dodge Ram 1500 SLT 7 ,,  $24,295
Decp Cherry Red w/Black Cloth! Grille Guard & Spray In Bed Liner!

2013 Hyundai Elantra GLS #is $ 8,795
Gray wyGray Heated Seats! New Tires! Fuel Efficleat! Good Looking Car!

Special Financing Olptions Now Available! Ask for Chad!
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Head Start - salisbury steak, Friday, September 15
Pizza, broccoli salad, baby
carrots, sliced seasonal fruit,

brownies, milk
Head Start - pizza, broccoli
salad, sliced seasonal fruit, milk

PUBLIC HEARING
CITY OF BRONTE NOTICE OF 2017 TAX YEAR
PROPOSED PROPERTY TAX RATE

A tax rate of $0.431301 per $100 valuation has been proposed for adoption
by the governing body of the City of Bronte. This rate exceeds the lower of
the effective or rollback tax rate, and state law requires that two public
hearing be held by the governing body before adopting the proposed tax rate.

The governing body of the City of Bronte proposes to use revenue

attributable to the tax rate increase for the purpose of meeting the Fiscal Year
2018 budget.

PROPOSED TAX RATE
PRECEDING YEAR’S TAX RATE
EFFECTIVE TAX RATE '
ROLLBACK TAX RATE

$0.431301 per $100
$0.420109 per $100
$0.404029 per $100
$0.436351 per $100

The effective tax rate is the total tax rate needed to raise the same amount of
property tax revenue for the City of Bronte from the same properties in both
the 2016 tax year and the 2017 tax year. The rollback tax rate is the highest
tax rate that City of Bronte may adopt before voters are entitled to petition
for an election to limit the rate that may be approved to the rollback rate.

YOUR TAXES OWED UNDER ANY OF THE ABOVE RATES CAN BE
CALCULATED AS :
FOLLOWS:

Property tax amount = (rate) x (taxable value of your property)/100

For assistance or detailed information about tax calculations, please contact:
City of Bronte :

114 S. Washington Street, Bronte, TX 76933

(325) 473-3501

brontetx@wcc.net

You are urged to attend and express your views at the following public
hearings on the proposed tax rate:

First public hearing will be August 24th, 2017 at 6:30 PM and the second
public hearing will be September 21st, 2017 at 6:30 PM at City Hall, 114 S.
Washington Street, Bronte, TX 76933.

Crystal L. Blevins
City Secretary & Municipal Judge

#6893A $18’495

Let Irey Motors help you
- with our serice needs!!

State Inspections * Oil Changes * Tires
Vehicle Repair & Maintenance

w101 2

i g By Vi gy



mailto:brontetx@wcc.net
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Outpatient Therapy in Coke County! Robert Lee Care
Center has partnered with Synertx Rehabilitation and now offers
outpatient physical therapy and occupational therapy. A licensed
therapist will perform an assessment and evaluation on every therapy
candidate. The therapist will then tailor a plan of care according to
your lifestyle or goals. Treatment or intervention will be provided by
a licensed physical or occupational therapist to assist you with your
recovery and/or goal achievement. Documentation will be done at
each session to accurately record your progress and modify
intervention as needed. Therapists will be available on weekdays and

a physician’s referral is needed. For more information, contact Janie
Murioz at (325) 453-2511.

...School Menus Sam Brinkman was 9 of 13

(continued from previous page) passing for 147 yards and four

Blackwell CISD TD in his first high school
Breakfast e

Defensively the Hornets were
led by Hinckley with 8 tackles
and Sophomore Jared
McMurtrey with 5. The
Hornets next game will be
September 7 in Blackwell when
the Hornets host Roscoe
Highland.

Monday, September 11
Assorted bagels, cream cheese,
fruit, juice, milk
Tuesday, September 12
Yogurt and fruit parfait,
granola, fruit, juice, milk
Wednesday, September 13
Breakfast pizza, fruit, juice,
milk
Thursday, September 14
Toast with jelly, scrambled
eggs, sausage, fruit, juice, milk
Friday, September 15
Pancakes, bacon, fruit, juice,
milk e
. Lunch
Monday, September 11

o | B s T

Homemade beef enchiladas

and tamales, refried beans,

Spanish rice, fruit, milk TR

Tuesday, September 12 Metal Buildings
Chicken Parmesan, peas, a Btk

breadstick, fruit, milk Jeff Waldrop (325)234-8134
Wednesday, September 13

Chicken quesadilla, pinto

Metal Construction, LLC

Cliffy Reed (325)2340132

peri Sk

“Annual Percentage Yield (APY) effective 08/21/2017 . CDs offered by Edward Jones are bank-
issued and FDIC-insured up to $250,000 (principal and interest accrued but not yet paid) per
d i Y institution, for each account ownership category. Please visit

www.fdic.gov or contact your financial advisor for additional information. Subject to availability and
price change. CD values are subject to interest rate risk such that when interest rates rise, the prices
of CDs can decrease. If CDs are sold prior to maturity, the investor can lose principal value. FDIC
insurance does not cover losses in market value. Early withdrawal may not be permitted. Yields
quoted are net of all commissions. CDs require the distribution of interest and do not allow interest
to compound. CDs offered through Edward Jones are issued by banks and thrifts nationwide. All

CDs sold by Edward Jones are regi with the Di y Trust Corp. (DTC).
Larry M Glibert, AAMS®
Financial Advisor www.edwardjones.com
Member SIPC
122 N 8th St
Ballinger, TX 76821
325-365-2505

~ beans, corn, salsa, fruit, milk

PUBLIC NOTICE
Thursday, September 14 Brief Explanatory
_ Corn  dogs, mac-n-cheese, Statements of Proposed
baked beans, fruit, milk Constitutional Amendments
Friday, September 15 Special Election,
November 7, 2017

Nacho Supreme, chili beans,

Spanish rice, lettuce, tomato, Proposition Number 1

fruit, milk e (HJR21) :
proposes a constitutional

Blackwell JV defeats amendment that would permit the
Paint Rock Texas legislature to expand the cir-

cumstances under which a partially
disabled veteran or their spouse may
qualify for an exemption from ad
valorem taxation of part of the mar-
ket value of the veteran’s residence
homestead. Currently, the Texas leg-
islature may provide that a partially
disabled veteran or their spouse is
entitled to an exemption from ad

Debuting camouflaged jerseys,
the Blackwell Hornet JV made it
difficult for the Paint Rock
Indians to find and stop the
Hornet oftense. Behind junior
running back Peyton Hinckley’s

5 touchdowns,  Blackwell v;ltci]rem taxati(;nll of fath 2 salt;g:
: of the market value of the

defeated the Pa:mt Rock JV, 76- veteran’s residence homestead only

31 Thursday night in Blackwell if the residence homestead was do-

nated to the disabled veteran by a
charitable organization at no cost to
the veteran. The amendment would
allow the Texas legislature to pro-
vide that the exemption also may be
taken when the residence homestead
was donated, sold, or transférred to
the disabled veteran by a charitable
organization for less than the market
value of the residence homestead.
The amendment also harmonizes
certain related provisions of the
Texas Constitution.

in a game ended in the third
quarter under the six-man
mercy rule.  The Hornets
already led 20-0 behind three of
Hinckley’s touchdowns, when
sophomore Grant Gott hit
sophomore Drew Hardy for a
23-yard touchdown on a flea
flicker to increase the score to
26-0. Freshman Jayden Taylor

added a touchdown and three
extra points while Caleb
Sirmons and Brenden Scott also
contributed touchdowns of their

own. Freshman quarterback

Email your

news to:

o—e@wcc.net

or

observerenterprise

@gmail.com

The proposed amendment will ap-
pear on the ballot as follows: “The
constitutional amendment autho-
rizing the legislature to provide
for an exemption from ad valor-
em taxation of part of the market
value of the residence homestead
of a partially disabled veteran
or the surviving spouse of a par-
tially disabled veteran if the resi-
dence homestead was donated to
the disabled veteran by a chari-
table organization for less than
the market value of the residence
homestead and harmonizing cer-
tain related provisions of the Tex-
as Constitution.” :

Proposition Number 2
(SJR 60)
SJR 60 proposes a constitutional
amendment to require that certain
conditions be met for the refinancing
of a home equity loan to be secured
by a voluntary lien on a homestead.
The amendment also would: rede-
fine what is excluded in the calcu-

lation of the cap on fees associated
with a home equity loan, lower the
cap from 3% to 2% of the original
principal amount of the extension
of credit, and specify that such fees
are in addition to any bona fide dis-
count points used to buy down the
interest rate. The amendment would
further specify the list of authorized
lenders to make home equity loans,
change the threshold for an advance
of a home equity line of credit, al-
low agricultural property owners
to acquire home equity loans, and
update technical terminology in the
Texas Constitution. The amendment
would be effective on January 1,
2018, and applicable only to a home
equity loan made or refinanced on or
after that date.

The proposed amendment would
appear on the ballot as follows:
“The constitutional amendment
to establish a lower amount for
expenses that can be charged to
a borrower and removing certain
financing expense limitations for a
home equity loan, establishing cer-
tain authorized lenders to make a
home equity loan, changing cer-
tain options for the refinancing
of home equity loans, changing
the threshold for an advance of
a home equity line of credit, and
allowing home equity loans on ag-
ricultural homesteads.”

Proposition Number 3
(SJR 34)

SJR 34 proposes a constitution-
al amendment that would prevent
certain office holders from serving
indefinitely beyond the expiration
of their term. Office holders who are
appointed by the Governor and con-
firmed by the Senate and receive no
salary would only be able to serve
until the last day of the first regular
session of the Texas legislature that
begins after their term expires.

The proposed amendment will ap-
pear on the ballot as follows: “The
constitutional amendment limit-
ing the service of certain office-
holders appointed by the gover-
nor and confirmed by the senate
after the expiration of the per-
son’s term of office.”

Proposition Number 4
(SJR 6)
SJR 6 proposes a constitutional
amendment that would allow the
Texas legislature to require any
court that is hearing a challenge to

the constitutionality of a state stat-
ute to notify the attorney general of
that challenge, if the party raising
the challenge notifies the court that
the party is challenging the constitu-
tionality of such statute. Additional-
ly, the amendment would allow the
Texas legislature to set a period of
not more than 45 days following the
notification to the attorney general
that the court must wait before ren-
dering a judgment that a state statute
is unconstitutional.

The proposed amendment will ap-
pear on the ballot as follows: “The
constitutional amendment autho-
rizing the legislature to require
a court to provide notice to the
attorney general of a challenge
to the constitutionality of a state
statute and authorizing the legis-
lature to prescribe a waiting pe-
riod before the court may enter a
judgment holding the statute un-
constitutional.”

Proposition Number 5
(HJR 100)

HJR 100 proposes a constitutional
amendment to provide a more de-
tailed definition of “professional
sports team” for purposes of their
charitable foundations, which the
Texas legislature may permit to hold
charitable raffles. The amendment
also deletes a requirement that an
eligible professional sports team
charitable foundation permitted by
the Texas legislature to hold charita-
ble raffles had to be in existence on
January 1, 2016.

The. proposed amendment will ap-
pear on the ballot as follows: “The
constitutional amendment on pro-
fessional sports team charitable
foundations conducting charita-
ble raffies.” :
Proposition Number 6
(SIR1)

SJR 1 proposes a constitutional
amendment that would allow the
Texas legislature by general law to
provide that a surviving spouse of a
first responder who is killed or fatal-
ly injured in the line of duty is en-
titled to receive an exemption from
ad valorem taxation from all or part
of the market value on the surviv-
ing spouse’s residence homestead,
as long as the surviving spouse has
not remarried since the death of the
first responder. It would also allow
the Texas legislature to provide that
the surviving spouse, who qualifies

and receives the exemption and then
qualifies a different property as the
surviving spouse’s residence home-
stead, receive an exemption from
ad valorem taxation of the different
homestead in an amount equal to
the dollar amount of the exemption
of the first homestead for which the
exemption was received in the last
year in which the surviving spouse
received the exemption for that first
homestead. Like the initial exemp-
tion, this benefit will only remain
available if the surviving spouse
has not remarried since the death
of the first responder. The proposed
amendment would apply only to
ad valorem taxes imposed for a tax
year beginning on or after January
1, 2018.

The proposed amendment would
appear on the ballot as follows:
“The constitutional amendment
authorizing the legislature to pro-
vide for an exemption from ad
valorem taxation of all or part of
the market value of the residence
homestead of the surviving spouse
of a first responder who is killed
or fatally injured in the line of
duty.” .

Proposition Number 7
(HJR 37)

HJR 37 proposes a constitutional
amendment that would allow the
Texas legislature to make an excep-
tion to the law regarding the award
of certain prizes. Currently, the Tex-
as Constitution requires the Texas
legislature to pass laws prohibiting
lotteries, raffles, and other programs
where the award of gifts is based
on luck or chance. The proposed
amendment would make an excep-
tion to this general rule to allow the
Texas legislature to authorize credit
unions and other financial institu-
tions to institute programs which,
in order to encourage savings,
would award prizes based on luck or
chance to the credit union’s or finan-
cial institution’s customers.

The proposed amendment would
appear on the ballot as follows:
“The constitutional amendment
relating to legislative authority
to permit credit unions and oth-
er financial institutions to award
prizes by lot to promote savings.”
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